ANRTIN—"Y SPARE PARTS

(RS IN—I £ 5% IN—v
No. Part Names No. Part Names
S—)L RR7 1) L4 (5x8x2.5) 4 A ¥\ /X\— (RB7.5/MIDE—%—)

BRG406 | Shield Bearing (5x8x2.5) 4Pcs UB029 | Rear Bumper (RB7.5/MID Motor)
S—ILERT7 125 (5x10x4) 4A Y LDFEVRv 5 Xt v ~ (RB7.5)

BRGA407 | Shield Bearing (5x10x4) 4Pcs UBO30 | D Gear Box Set (RB7.5)
S—ILERF7 Y (5x13x4/2X) LD¥¥H/\—t v F(RB7.5)

BRGA409 | Shield Bearing (5x13x4/2Pcs) UBO31 |  DW Gear Cover Set (RB7.5)

S—L ER7 1) 25 (10x15x4) 2A LDE—4—JL— F (RB7.5)

BRG414 | Shield Bearing (10x15x4) 2Pcs UBO3Z | | bw Motor Plate (RB7.5)
TIRSRARTYLY T4 RS¥VY&I v I bty FRB7.5)

BRG105 | piff. Thrust Bearing UB033 | |goler Gear and Shaft Set (RB7.5)
XETEZE O') > 7 (P3/4 2 /X\—F)8A R—ILTF IR J2—8RTY Ty k

ORGO3XB| Grooved O-Ring (P3/for oil shock)8pcs UBO34 | gy Diff. Screw and Tensionner Spring Set
D PZACKCEEEIN) A4 UFEXY T v Tk (8L/207)

ORGO78 | 5.Ring (0.78/Black/4pcs) UBO35 | Main Gear Shaft (8L/20T)
FILSH 525 F—L(RBT.5) KS4 JF+4 X7 (RB7.5)

UBO0T | Aluminium Crank Arm (RB7.5) UBO036 | prive Disk (RB7.5)

UB002 | ZIVSARTT Y Y TL— 1 (RBT.5) UB037 | ZXTIAY vi—=S—h(GRTIA F2A)
Aluminum Steering Plate (RB7.5) Dual Slipper Sheat (White/2Pcs)

%4 F7— F(RB7.5) Z1Jw"—R T2 5ty k (RB7.5)

UB003 | Sige Guard (RB7.5) UB038 | Sjipper Spring Set (RB7.5)

702 b7 v/N—TL— (RB7.5) T 7% vty h(52T)

UB004 | Front Upper Plate (RB7.5) UBO39 | piff. Gear Set (52T)

UB005 | Z/VS 7B FikA—L <% 7 (RB7.5) UB040 | 23— FAF—LFI <% T kv MRBTS)
Aluminum Front Wheel Shaft (RB7.5) Short Steel Diff. Shaft Set (RB7.5)
h—R>roOy b4 28— RF—(RB7.5) TI2V25 (2A)

UBO06 | Carbon Front Shock Stay (RB7.5) UBO41 | biff Ring (2pcs)
a3y s RAF—7A54 42—(RB7.5) RSAT0yorvy—&Tyiaty b

UB007 | Shock Stay Protector (RB7.5) UB042 | prive Washer & Bush Set

UB008 | 7V = UXH AL E —(RRIRBT 5) UBo43 | TR IRy | (RBT5)
Aluminum Rear Sus. Holder (RB7.5) Servo Mount Set (RB7.5)

YR Ty vamLd—t v k YA LT AF—1 v ~(RB7.5)
UB008-01 5ys. Bush Holder Set uB044 Wing Stay Set (RB7.5)
AFT7IUTI505 % 7 F(RBT.5) ZF—ILFR Ty a (8A)

UBO09 | Steering Crankshaft (RB7.5) UB045 | Steel Sus. Bush (8pcs)

UBO10 | X7 Y A—0 Y FR 5> +(RBT.5) UBO46 |48MMA—LZE Y E (A—I %> MS/AR)
Rear Upper Rod Mount (RB7.5) 4.8mm Ball Stud (Low Mount/S/4pcs)

UB011 | PR U ¥ & 1S—XF—(RBT 5) UBO047 |48MMEA—ILZ & 5 F (S/AR)

Carbon Rear Shock Stay (RB7.5) 4.8mm Ball Stud (S/4pcs)
1) ¥7/3)L % (RB7.5) 4.8mmi—J)LRA A v K (M/4AA)

UB012 | Rear bulkhead (RB7.5) UB048 | 4'8mm Ball Stud (M/4pcs)

UB013 | 7V UNNTE % 7 (RBT5) UBO4g | 48mMMA—ILZ & 5 F(L/AX)
Aluminum Rear Hub Carrier (RB7.5) 4.8mm Ball Stud (L/4pcs)
JX¥NTxx 7 Iy 1ty ~(RB7.5) Z/X—F % (48P-76T)

UB013-01| Rear Hub Carrier Bush Set (RB7.5) UB050-76 | gpyr Gear (48P-76T)
UB013.02| 7 VS UX\TR ™5 ~(UBO13/1 AJRBT 5) UB051 | TR > ¥ T F(25)
Aluminum Rear Hub Mount (UB013/1pc/RB7.5) Suspension Shaft (25)

UB014 AZN—HILRA VT v T (692 A/RB7.5) UB052 | FARY ¥ I RB4/T0Y ko T —)
Universal Swing Shaft (69/2pcs/RB7.5) Suspension Shaft (34/Front Innner)
™A LS+ 7 (UBO14/1 AJRBT7.5) 2R 7k (39.5)

UB014-01| \yheel shaft (UBO14/1pc/RB7.5) UBO053 | Suspension Shaft (39.5)
24 > 5 L% 7 F(69/UB014/1 A/RB7.5) YRy 7 k(44)
UB014-02| 5\ying Shaft (69/UB014/1pc/RB7.5) UB054 | Suspension Shaft (44)
A—R Ny T 1=K )LF—(RB7.5) 55T, —ILNT (62 2 4 R)
UB015 | Carbon Battery Holder (RB7.5) UB055-62| Gramp Wheel Hub (62/Gunmetal)
J0Y bFv S I)LF7—L (RB7.5) 20> k4 > (RB7.5)

UBO16 | Front Knucle Arm (RB7.5) UBOS6 | Front Wing (RB7.5)

UBO17 | XA > ¥ —(7075/RB7.5) UBBO1 | Z/VT A XRBT5/ Y FaL—a vilT 4
Main Chassis (7075/RB7.5) ULTIMA RB7.5 Non Decoration Body Set
X425 (2A/RB7.5) T8 FRAIL(E6Y A RIFRTA F2A)

UBO18 | Rear Wing (2pcs/RB7.5) W5029WB| Front Wheel (56 Size/White/2pcs)
70> k/A2/8—(RB7.5) A 18— T FL=50/2A)

UB019 | Front Bumper (RB7.5) W5193-01| Shock Shaft (L=50/2Pcs)

UB020 | 2B F/ULG A~y K (RBT5) W5200WG | D VA — L QWD&AWD/2.2{ ©F/RTA F2K)
Front Bulk Head (RB7.5) Rear Wheel (2WD&4WD/2.2-inch/White/2pcs)
FILIT7AY R ITOY Y (10g/RB7.5) 23y ¥ T M44/12A)

UBO21 | Aluminum Front Sus Block (10g/RB7.5) W5303-14B| Shock Shaft (44/2Pcs)
70> F9R7—L (RB7.5) DC13 Ev5HR7>a vy (355)

UBO022 | Front Sus. Arm Set (RB7.5) W5312GM| b 13mm Big Bore Shock (35.5)
2OV hHRAIHY Y TOy Y (RB7.5) DC13> 3wy F5/8—Ytv k

UBO23 | Front Sus. Mount Block (RB7.5) W5312-01 | BC13 Shock Plastic Parts Set
702 R4 R FL— (RB7.5) DC13v 3 w4 H5—(13)

UB024 | Sp Front Sus. Plate (RB7.5) W5312-02 | D13 Shock Collar (t3)

JOY kNnNTxx )7ty k (RB7.5) DC13v 3 wy0yrsty b

UBO25 | Front Hub Carrier Set (RB7.5) W5312-03 | pC13 Shock O-ring Set
¥ 5 E U (RB7.5) # 2 /\—E R k »(DC13/2.45-280)

UB026 | king Pin (RB7.5) W5312-04 | Shock piston (DC13/2.45-280)

XYY RF7—Ltv F (RB7.5) #2/X—E R k »(DC13/2.45-290)

UBO027 | Rear Sus. Arm Set (RB7.5) W5312-05 | §hock piston (DC13/2.45-290)

UB028 | 7V S VXY AL S —(RF2/SB/RBT .5) W5312.36| 22 27 _(B1.2x56.25x44/3 612 A)

Aluminum Rear Sus. Holder (RF2/SB/RB7.5)

Spring (®1.2x5.25x44/3.6/2pcs)
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ARFIN—Y SPARE PARTS

LT IN—U# i AL
No. Part Names (\[o} Part Names
DC13 Ev Y HR7> 3 vy (415) EY >4 (E2.5/10A)
W5313GM| D13mm Big Bore Shock (41.5) 1-E025 | E_Ring(E2.5/10pcs)
X T (®1.2x8.75x61/2.15/2 ) F v F(M2.6x3.0) 74 B> (5A)
W5313-215| Spring (1.2x8.75x61/2.15/2pcs) 1-N2630N | §yt(M2.6x3.0) Nylon (5pcs)
AZ—FUTFTFEXvVTIYXMAEA) F v F(M3x3.3) 4O (5A)
1708B | Cojor Antenna (Black/4pcs) 1-N3033N Nut(M3x3.3) Nylon (5pcs)
AR $F—T(1x100x150) v ~(M3x3.7) 75 2T (10A)
96441C | 5ponge Tape (1x100x150) 1-N3037F | Nut(M3x3.7) Flanged (10pcs)
AR TF—T (15x135x1.5/2 ) F v F(M4x4.5) 75 22 (10A)
96460 | Sponge Tape (15x135x1.5/2pcs) 1-N4045F | yt(M4x4.5) Flanged (10pcs)
HGCaA v rTUR RE U E X (M2x4)(~ > 5 Z/10A)
96508 | 4G Joint Grease 1-812004H| gyton Screw(Hex/M2x4/10pcs)
96510 | BMAER—LTF 751 Z(10g) 1.512605H | T2~ ER(M2.6x5)(~ v 7 Z/10R)
High Durability Ball Diff. Grease (10g) ) Button Screw(Hex/M2.6x5/10pcs)
N—E7SxZ kOwy KEx40mm/2A) RE 2 EZX(M3x6)(~ v 5 X/10A)
97008-40H| yarg Adjust Rod (3x40mm/2pcs) 1-813006H | g tion Screw(Hex/M3x6/10pcs)
E > (2x8.8mm/5A) RE 2 E ZX(M3x8)(~ v 45 X/10AN)
97018-088| pjy (2x8.8mm/5pcs) 1-813008H Button Screw(Hex/M3x8/10pcs)
E > (2x9.8mm/5A) R EZX(M3Xx10)(Ny T X/M10A)
97018-098| pin"(2x9 8mm/5pcs) 1-813010H| Bytion Screw(Hex)M3x10/1 Opcs)
48mm/n— FR—)LTY v k (L=10/23/28) KA 2 EX(M3x12)(~ w9 X/10A)
97021HC| Hard Ball End Set (L=10/23/28) 1-813012H| B jtton Screw(Hex/M3x10/10pcs)
970308 | 2 Y TAT Y A—A FR—IL (31324 2 FM2A) 1-513015H| ° 2 ~ ER(M3x15)(~ 2 5 Z/10A)
Tungsten Carbide Ball (3/32 Inch/12pcs) . Button Screw(Hex/M3x15/10pcs)
97038 | 3-8MMA—IL T K (L=12/4X) 1-513018H| T° 2 ~ ER(M3x18)(~ 2 7 R/10A)
5.8mm Ball End (L=12/4pcs) ) Button Screw(Hex/M3x18/10pcs)
48mmA— LR v K (M/4A) A% 2 EX(M3x35)(A YT RI5A)
97050M | 4 '8mm Ball Stud (M/4pcs) 1-813035H| Byjtton Screw(Hex)M3x35/5pcs)
. FILETAT— (@3x7X1mm/I T Y F/6A) Fr v TER(M3x6/T 5 > SH/5A)
¢ (97059-01BK| A\4minum Collar (3x7x1mm/Black/6pcs) 1-823006F Cap Screw(M3x6/Flanged/5pcs)
. FILSHT— (3x7x2mm/iT 5 v 7 /6 A) H+35E R (M3x8)(~N Y7 R/I1O0A)
2 197059-02BK| A1 minum Collar (3x7x2mm/Black/6pcs) 1-S33008H| Fiat Head Screw(Hex/M3x8/10pcs)
X — B A—VERFE L TN S— IR B Y ET, 1-533010H| 2.7 EAMSBX10)(~ & Z/10A)
ZOEE. KB A —YRERFAIHTINES, Flai erad Screw(Hex/M3x10/10pcs)
Note that some parts are not sold as spare parts! 1-S33012H -I':jl-a? Elexa((i“g%’;;\?v)(g_l’\exj/ﬁ37;1/1291)(§%cs)
S5 ER(M3x15)(~ v % R/10A)
1-833015H| Fiat Head Screw(Hex/M3x15/10pcs)
+ 5 E X (M3x20)(~ v & R/10A)
1-833020H| Fiat Head Screw(Hex/M3x20/10pcs)
£y FEX(M3x3/10A)
1-853003 | gef Screw(M3x3/10pcs)
v FEX(M3x8/10A)
1-853008| Sef Screw(M3x8/10pcs)
v kEZX(M3x10/10A)
1-853010] Sef Screw(M3x10/10pcs)
7w L% —(M3x7x0.5/10 A)
1-W300705 Washer(M3x7x0.5/10pcs)
96643 5x7Tmm< Lty b

%E I{—\\J%

No. Part Names

A B ESAH—/3—(91.0)(ZX-5/TF-5)
LA236-10B| gtabilizer Bar (¢1.0)(2X-5/TF-5)

5x7mm Shim Set

RS
No.

UBWO002

A7 32/8—Y (1) OPTIONAL PARTS (

AT E
Part Names
JAY FRBEZAF—+ v RB7.5)
Front Stabilizer Set (RB7.5)

Z B E 54 HF—/\—(¢1.1)(ZX-5/TF-5)
LA236-11B| Siabilizer Bar (¢1.1)(2X-5/TF-5)

UBWO002
-01

JOY RREESAHF—RILE—t v F(RB7.5)
Front Stabilizer Holder Set (RB7.5)

LA236-12B| giabilizer Bar (¢1.2)(2X-5/TF-5)

UBWO003

Y RAEZALH—t v k (RB7.5)
Rear Stabilizer Set (RB7.5)

AR ESA Y —/\—(91.2)(ZX-5/TF-5)

28 E 54 F—/\—(¢1.3)(ZX-5/TF-5)

UBWO003
-01

AREY Uty k (RB7.5)
Stabilizer Link Set (RB7.5)

Z B E 54 HF—/\—(¢1.4)(ZX-5/TF-5)

5
LA236-13B| gapilizer Bar (¢1.3)(2X-5/TF-5)
LA236-14B| gapilizer Bar (¢1.4)(2X-5/TF-5)

UBWO004

Ny TF1)—") x4 F(359/RB7.5)
Battery Weight (35g/RB7.5)

A8 ESAH—s/3—(¢1.5)(ZX-5/TF-5)
LA236-15B | Stapilizer Bar (¢1.5)(2X-5/TF-5)

UBWO005

FYFIEvy bk (3—FI ¥ 7T FRB7.5)
Gear Diff. Set (Short Shaft / RB7.5)

X8 E 54—/ \—(@1.6)(ZX-5/TF-5)
LA236-16B | giabilizer Bar (¢1.6)(2X-5/TF-5)

UBWO005
-01

¥Y¥F7La— kv 7 ~(RB7.5)
Gear Diff. Short Shaft (RB7.5)

LA373 AT T4 2% 3.0(ZX6/RB6)
Step Wing 3.0 (ZX6/RB6)

UM605B

TI7¥vEy b
Diff. Gear Set

XBrEE O V¥ (P3/Z U IN\—FAIF LV T)8A
ORGO3XRB Groov;j O-Ring (P3/for Oil Shock/Orange

UMW708
-02

©5.8 POM 75> HR—)L (4A)
95.8 POM Flange Ball (4pcs)

SO TRANNT (B2AB A5 v 5)
UB055-52| Sjamp Wheel Hub (52/Gunmetal)

W5029YB

202 rRAILEEH A X/4 ZTO—/2A)
Front Wheel (56 Size/Yellow/2pcs)

R¥ 4 (ULTIMARB7.5/54 k9 A k)
UBBO1LW| Body (ULTIMA RB7.5 / Light Weight)

W5202YC

1) X7R4—JL QWD &4WD/2.24 > F/4 TE—/2A)
Rear Wheel (2WD &4WD/2.2-inch/Yellow/2pcs)

JSZ2708Y hHRTA Y Y (249/RBT7.5)
UBWOO01 | g,3¢s Front Sus. Block (24g/RB7.5)

97059
-03BK

TILIHS—(@3x7x3mm/ TS5 v 7/6 A)
Aluminum Collar (3x7x3mm/Black/6Pcs)
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A7 38—y (2) OPTIONAL PARTS (2)

B A & K—v%
No. Part Names No. Part Names
AT (1.2x5.5x44/3.4/2 ) Z TS (©1.2x9x61/2.1/2X)
W5312-34| Spring (1.2x5.5x44/3.4/2pcs) W5313-21 Spring (1.2x9x61/2.1/2pcs)
Z TG (®1.2x5x44/3.8/2X) Z TG (01.2x8.5x61/2.2/2X)
W5312-38| Spring (1.2x5x44/3.8/2pcs) W5313-22 gpring (1.2x8.5x61/2.2/2pcs)

mE
No.

47 38—y (3) OPTIONAL PARTS (3)

ATVE
Part Names

N—Y%
Part Names

RS
No.

UB050-69) 3. Gear (45F-60T) PNGS4821| Sic6i Pinion Gear (211-43F)
UB0SOT8| & Gt (46 76T) PNGS4622| Sicei Pinion Gear (251 48P)
UB0S0-82| & Gear (160 551) PNGS4823| Gicel Pnion Gear (251 48P
WO120VB| (ko aaiing Pinen eer (207 460, PNGS4524| 310 Pinion Gear (241-48P)
WO1292 | i, Gear (231-46P) PNGS4525)| e Pinion Gear (251-48P)
PNGAB15] olvet Goaiing Pion Goer (181-487) PNGS4526| G\t Pinion Gear (261-45P)
PNGAS20) (et Coating Pinon Gear 20146P) PNGSIE2T] et Pinion Gear (211-48P)
PNGA4E22] olvet Goaiing Pinion Goer (222 ABP) PNGSI828| 3 0c inion Gear (261-48P)
PNGA325| (ot Goating inion Goer (25 146F) PNGS4829| Si0%i Pinion Gear (251 48P)

E'u§|

(\[o}

3F¥NVIy Ry TIZT BHIHE

ATVEA
Part Names
E—4—TL—b (2 A4')v%/RB5/RT5/SC-R/DB)

In case of 3-gear midship

N—Y4%
Part Names
Rev. ¥¥1/{\—t v (RB6.6/MID)

uﬂu§|

No.

UMS17GM| niotor Piate (Gunmetal/RB5/RT5/SC-R/DB) UM735 | Rev. Gear Cover Set (RB6.6/MID)
3¥YRy s X+t v ~ (RB6.6/RB6) SP 74K5%¥(26T/SB)
UM734 | 3 Gear Box Set (RB6.6/RB6) UMWS513B| Sp |dler Gear (26T/SB)

4XY Iy ROy FIZT BBE

In case of 4-gear midship

TR AL =% IN— &
No. Part Names No. Part Names
S—)L RR7 1) 24 (5x10x4) 4 A E£—4—# 7ty h A _R—H— (RB5/RT5/SC)
BRG407 | Shield Bearing (5x10x4) 4Pcs UMS23 | Motor Offset Spacer (RB5/RT5/SC)
74 ES¥YL v 7k JX Lo~y K (RB6/MIDE—2—)
UM125 | |gier Gear Shaft UM724B | Rear Bulk Head (RB6/MID Motor)
FXYHAN—E Y ~(TILT 1 <SB) SP 74 KSX%(26T/SB)
UM514B | Gear Cover Set (Ultima SB) UMW513B| Sp |gler Gear (26T/SB)
UM517GM E—4—TL—k (H2 A% v %5 /RB5/RT5/SC-R/DB) XUM513BIZ 2t v FIRETT,
Motor Plate (Gunmetal/RB5/RT5/SC-R/DB) Two sets of UM513B are required.
)Y E—XR—I29 53184 In case of rear motor
B A & R—v%
No. Part Names No. Part Names
EXHNA—t v ~FILT 1 7 SB) XS X—R T4 (RB6/RearE—%4—)
UMS514B | Gear Cover Set (Ultima SB) UM708 Rear Shock Stay (RB6/Rear Motor)
UMs17GM| E=F =T L=k (H #8155 /RBS/RT5/SC-R/DB) UM734 | 3Ry J 24 v + (RB6 6/RB6)
Motor Plate (Gunmetal/RB5/RT5/SC-R/DB) 3 Gear Box Set (RB6.6/RB6)
YXar7NLs &ANRLLEY + (RB6) SP 74 K 5%+ (26T/SB)
UM705 | Rear Lower Bulk & Radio Tray Set (RB6) UMW513B| Sp [gler Gear (26T/SB)
)X 7w/s—/N)LY (RB6)
UM706 | Rear Upper Bulk (RB6)
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FA4Y TIRE
LT IN—U# LTS N—=I%
No. Part Names \[o} Part Names
JK2008SS 1/10/3F—2WD 7 O > bk DESIRER Super Soft4f >+—{ JK2010US 1/10/3¥ —2&4WD ) *¥ DESIRER UltraSoft{ >F—1t
1/10 Buggy 2WD Front DESIRER Super Soft w/Inserts 1/10 Buggy 2&4WD Rear DESIRER Ultra Soft w/Inserts
JK2008US 1/10/X¥—2WD 7 B> k DESIRER Ultra Soft{ >+—1¢ JK2100S 110 NF—A oF—RRUT (YNIS—=Y |IT2A)
1/10 Buggy 2WD Front DESIRER Ultra Soft w/Inserts 1/10 Buggy Foam Inserts (Rear/2pcs)
JK2010SS 1/10/3¥—2&4WD ') * DESIRER Super Softf > F—1{t

1/10 Buggy 2&4WD Rear DESIRER Super Soft w/Inserts

INy T) —

AT E
Part Names
Gens ace LiPo HV 5000 (100C/7.6V/> 3 — )
GA-B-100C-5000-2S2P-HC-59-HV-RS

BATTERY

=V
Part Names

Gens ace LiPo 3500 (60C/7.4V/1SH 4 X)
GA-B-60C-3500-2S1P-HardCase-58

T IN—=U% IN—U%
No. Part Names Part Names
37061 O—7O4%—mR JL - T2 240S KS4241-08M 82274 H—7R KS4031-06W
Low Profile Servo LE MANS240S KS4241-08M SERVO KS4031-06W
H—7R KS-5031-09MW
82273 | SERVO KS-5031-09MW
ILY YYD ELECTRIC
mE IN—YZ EE IN—V
No. Part Names No. Part Names
37031 | /b7 X2 2408T5 Y LRAE—%— 19.5T2WDH 70702 | 34027 A G —XE—B—G27 L)L
LE MANS 240S Brushless Motor 19.5T 540 Class G-Series Motor G27 Single
37032 | /b X ¥ 2408 IS5 LAE—42— 155T/4AWDH 707068 | 24025 A GV)—XE—4—G22 V)
LE MANS 240S Brushless Motor 15.5T 540 Class G-Series Motor G22 (Single)
37051B JL = ¥ > 240S ESC(60A/MAX 13.5% — 2\CH — T JLA 82245 KA060-91W D 5 L E—%4 —HAFHKESC 60AST S 45

LE MANS 240S ESC (60A/MAX 13.5T) W/C-Cable

60A Brushed ESC KSH KA060-91W

XTS5V LRE—4—H
For Brushless motor

Y—I)b

ISV E—4—H
For Brushed motor

TOOL

e

No.

N—Y4%
Part Names

LT

No.

N—Y4%
Part Names

36119 KRF Evw K74 74 —(¢3.0/6.35mm7< f/2A) 36231P SPr4 7Ty oY—<v— TSR
KRF Bit Adapter (¢3.0/6.35mm Hex Shank/2pcs) SP Knife Edge Reamer Plus
36133 KRF 7 —A41) —<—(3.0mm) 36261B KREFRTYLR RUARTFshvR— XbL—F
KRF Arm Reamer (3.0mm) KRF Stainless PC-Body Scissors Straight
36229R AVTFURRAUE NA444T (LyK) 362628 | KRERAT LR RUART1+hvE— H—T
Maintenance Stand High (Red) KRF Stainless PC-Body Scissors Curve
AVTFFURRAVE OB—847 (T5979) 7B R L2 F (5.5/7.0/8.0/10mm)
36230BK| \zintenance Stand Type Low (Black) 80165B | Gross Wrench (5.5/7.0/8.0/10mm)
SPFA 7Ty —T—
36231 | gp knife Edge Reamer
KANAIY —)U KANAI TOOL
e IN—YZ EE IN—V 2,
No. Part Names No. Part Names
KANAI TOOL 68 L > F K5 4 73— (1.5mm) KANAI TOOL Ry & X K5 A /3—(5.5mm)
YKWO15B| |KANAI TOOL Hex Wrench Driver (1.5mm) YKWOSSBXB| KANAI TOOL Box Driver (5.5mm)
YKW020TC KANAI TOOL 6L v F F 54 /N\—(2.0mm/F4& »a—F) YKWO70BXB KANAI TOOL R v & X K5 A /83— (7.0mm)
KANAI TOOL Hex Wrench Driver (2.0mm/Ti-Coating) KANAI TOOL Box Driver (7.0mm)
YKWO025B KANAI TOOL 6 L > F K5 1 /3—(2.5mm)

KANAI TOOL Hex Wrench Driver (2.5mm)
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R WA R/ BOX * BAG
= IN—YE = IN—YE
No. Part Names No. Part Names
Ew kR w4 ADX KYOSHO ¥+ !y 5 /w4 S
80460 | pit Box DX 87613C | KYOSHO Carrying Bag S
Ev kRys X KYOSHO ¥+ J > 5 /"y 5 M
80461 | piT BOX 87614C | KYOSHO Carrying Bag M
J— LRy TR KYOSHO ¥+ ) > 5 /\w 7 L
80462 | To0oL BOX 87615C | KYOSHO Carrying Bag L
IN—YiRy 9 AL KYOSHOFx v !y U545 —R (T5vY)
80463 | pARTS BOX L 87618 | KYOSHO Carrying Case (Black)
IN—YRy I AM KYOSHO*x ¥ !y 45 45 —R (LK)
80464 | pARTS BOX M 87619 | KYOSHO Carrying Case (Red)
80465 | S=YRy 7 RS R246 | ¥+ 5y F-300
PARTS BOX S -8001C | Carring Bag F-300
R—URy 5 XSS
80466 | pARTS BOX SS

LTS

No.

N—Y4%
Part Names

OTHER

LTS

No.

N—Y4%
Part Names

BigK20Ew kv b T3v4 Kyosho F—L K54 /1"—TFTH—)L
80823BK | Big K 2.0 Pit Mat Black (61x122cm) 36275 | Kyosho Team Driver Decal
tYyT4 YT A K KYOSHOB I FAh—JL
96161B Setting Weight 36276 | KYOSHO Logo Decal
7 )L 27— 7 (40x2500mm) 7 71— JL(KYOSHO Motor Sports)
961658 Aluminum Tape (40x2500mm) 36278 Decal (KYOSHO Motor Sports)
Gens ace LiPo/N\w T 1)—F 059 4 —(2-6tIL/FEER) AVIAANTHA—IL(ERTA L)
GACO0100D Charger Safeguard 2-6S Battery Protector (2s-6s/for charge) 36372W | Shock Oil Decal (White)
Gens ace LiPo/X\y T 1) —t—T/3y 7 (BOX% 1 7) YIavHYAALTHh—IL(4 TA—)
GAC0101| Gens ace LiPo Battery Safe Bag (BOX type) 36372Y | Shock Oil Decal (Yellow)
TEAIL-FAI CHEMICAL
LT IN—Y % i IN—Y#
No. Part Names No. Part Names
96162 | 227 X¥7 Y (3g) 96510 | BATER—ILT 251 Z(10g)
Ring Gear Grease High Durability Ball Diff. Grease (10g)
HGYaA Y T UR RA—NR—=T )=V YR(BEEZ A7) 2gx2
96508 | HG Joint Grease 96512 Supe Green Grease (Extreme PressureType2gx2)

yarvAt4aI

SILICON OIL

E'u§|

N—Y%

o

IN—Y %

No. Part Names No. Part Names
SIL0100 | Y 3 > 7 4 JL #100 (30cc) SIL0700 | &' 3 7 4 JL #700 (80cc)
3 | Silicone OIL #100 (30cc) 8 | Silicone OIL #700 (80cc)
SIL0200 | ¥ 3 > & A JL #200 (30cc) SIL0750 | & ) 3 7 4 JL #750 (80cc)
-3 Silicone OIL #200 (30cc) -8 Silicone OIL #750 (80cc)
SIL0300 | ¥ Y 3 > A 4 JL #300 (80cc) SIL0800 | & ) 3> 7 1 )L #800 (80cc)
-8 Silicone OIL #300 (80cc) -8 Silicone OIL #800 (80cc)
SIL0350 | ¥ ') 3 > 7 A )L #350 (80cc) SIL0850 | ¥ ') 3 A 4 )L #850 (80cc)
-8 Silicone OIL #350 (80cc) -8 Silicone OIL #850 (80cc)
SIL0400 | & U 3 > # 4 JL #400 (80cc) S 1) 3 >4 1 JL #2000 (40cc)
8 | Silicone OIL #400 (80cc) SIL2000B| Sjlicone OIL #2000 (40cc)
SIL0450 | & ) 3 > # 1 JL #450 (80cc) S 1) 3 > # 1 JL #3000 (40cc)
i Silicone OIL #450 (80cc) SIL3000B| Sjlicone OIL #3000 (40cc)
SIL0500 | &Y 3> #A 4 JL #500 (80cc) 1) a A 4 )L #4000 (40cc)
8 |Silicone OIL #500 (80cc) SIL4000B| Sjlicone OIL #4000 (40cc)
SIL0550 | & ') 3 > # 1 JL #550 (80cc) 13 > F 4 JL #5000 (40cc)
- Silicone OIL #550 (80cc) SIL50008B| Sjjicone OIL #5000 (40cc)
SIL0800 | S & B 06 (a0eey SIL6000B | Siidons GIL #6000 (40es)
SIL0650 | & J 3 >4 A JL #650 (80cc) S 13 >4 1 JL #7000 (40cc)
8 | Silicone OIL #650 (80cc) SIL7000B| Sjlicone OIL #7000 (40cc)

B

0




EX:F+wv B SCREW -+ NUT etc.

& | =% & | R—V%

No. Part Names No. Part Names
1-E025 EH,(Q%(ZESZMEE{JBSJ)\) 1-813018H ;ruﬁoﬁ gééw(ﬁgg)l\(ﬁgﬁgéélg)m
1-N2630N| 202 0830) 7 el 15513035H| B ton SermitiadDae spme)
1-N3033N ﬁdﬁﬁé%’éf’ﬁ&,g&%é)ﬁk) 1-523006F ?SS gcf;\lz(ﬁ%hggfgg;%/pg/)5)\)
1-N3037F | ST 2 e oeat) 1-S33008H| 217 Fiam o s M Oncs)
1-N4045F ;,“u‘{(“;jﬂ‘?g)“ﬁgﬁgzd‘j%ééé’)“ 1-833010H g; Eéé’vlse’c)ﬁg\)/éagx}/y@ﬂ%ﬁ%pcs)
rstaoom] S EXNBAIC 5 21100 R A S AN
-S12605H| i Serom(Hox D EXE/T0pes) 1-S33015H) P12 Fead ScrowHoxMo 1 10bcs)
st Z5 5 EZMBEN 2 2100 o] 42 EAMO AN o
-S13008H| B i0n SSameAMaxE T0pes) 1-853003 | &2 (b1 0p0s)
rstooto] J4 5 EAMBRION 5 0%) 150008 | E7 AN
S13012H| B Seraw(rion 13/ 10pee) 1-853010 | §7 oM i010p65)
-S13015H| B ion Scrow(Hox X157 1006) 1WS00705 | i3S hen(M3A7x0.51pcs)

LY
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